
Department of Environmental Quality 
Western Region Salem Office 

4026 Fairview Industrial Dr SE 
Salem, OR  97302 

(503) 378-8240 
FAX (503) 373-7944 

TTY 711 

         
 
 
 
 
 
June 13, 2024 
 
Michael Bollweg 
City of Rouge River 
P.O. Box 1137 
Rogue River, OR 97537-1137 
 
Re: NPDES permit Extension of Applicant Review Period 

File no. 76030 
 Permit no. 102588 
 Facility: Rogue River STP, 5680 Foothill Blvd., Rogue River 
 Jackson County 
 
DEQ has reviewed your request received on June 6, 2024 for an extension of your applicant review period for 
the above referenced permit. DEQ is granting your request. Your Applicant Review period has been extended 
to June 20, 2024. 
 
Please submit comments in writing to:  
[...]
2.1 Wastewater Facility ......................................................................................................... 4 
2.2 Compliance History ......................................................................................................... 7 
2.3 Stormwater ....................................................................................................................... 8 
2.4 Industrial Pretreatment ..................................................................................................... 8 
2.5 Wastewater Classification ................................................................................................ 8 

3. Schedule A: Effluent Limit Development ............................................................... 8 
3.1 Existing Effluent Limits ................................................................................................... 8 
3.2 Technology-Based Effluent Limit Development ............................................................. 9 
3.3 Water Quality-Based Effluent Limit Development ....................................................... 12 
3.4 Antibacksliding .............................................................................................................. 24 
3.5 Antidegradation.............................................................................................................. 25 
3.6 Whole Effluent Toxicity ................................................................................................ 25 
3.7 Groundwater .................................................................................................................. 25 

4. Schedule A: Other Limitations.............................................................................. 25 
4.1 Mixing Zone................................................................................................................... 25 
4.2 Biosolids ........................................................................................................................ 26 
4.3 Recycled Water or Irrigation of Industrial Wastewater ................................................. 26 
4.4 Chlorine Usage............................................................................................................... 26 

5. Schedule B: Monitoring and Reporting Requirements ....................................... 26 
6. Schedule C: Compliance Schedule ...................................................................... 27 
7. Schedule D: Special Conditions ........................................................................... 27 

7.1 Inflow and Infiltration .................................................................................................... 27 
7.2 Mixing Zone Study ........................................................................................................ 27 
7.3 Emergency Response and Public Notification Plan....................................................... 27 
7.4 Recycled Water Use Plan............................................................................................... 27 
7.5 Exempt Wastewater Reuse at the Treatment System .................................................... 27 
7.6 Wastewater Solids Annual Report ................................................................................. 27 
7.7 Biosolids Management Plan .......................................................................................... 28 
7.8 Wastewater Solids Transfers.......................................................................................... 28 
7.9 Operator Certification .................................................................................................... 28 
7.10 Industrial User Survey ................................................................................................... 28 



 

v06/03/2021 p. 3 of 31 

7.11 Outfall Inspection........................................................................................................... 28 
8. Schedule F: NPDES General Conditions ............................................................. 28 
Appendix A: Temperature RPA .................................................................................. 29 
Appendix B: Thermal Plume RPA .............................................................................. 30 
 
 

List of Tables 
Table 2-1: List of Outfalls............................................................................................................... 7 
Table 3-1: Existing Effluent Limits ................................................................................................ 8 
Table 3-2: Comparison of TBELs for Federal Secondary Treatment Standards and Oregon Basin-
Specific Design Criteria .................................................................................................................. 9 
Table 3-3: Design Flows and Concentrations Limits ................................................................... 11 
Table 3-4: BOD5/CBOD5 and TSS Technology Based Effluent Limits ....................................... 11 
Table 3-5: 303(d) and TMDL Parameters .................................................................................... 13 
Table 3-6: Applicable WLAs ........................................................................................................ 13 
Table 3-7: Domestic Toxic Pollutants of Concern ....................................................................... 14 
Table 3-8: Pollutants of Concern .................................................................................................. 14 
Table 3-9: Mixing Zone Dilutions ................................................................................................ 15 
Table 3-10: pH Reasonable Potential Analysis ............................................................................ 17 
Table 3-11: Temperature Criteria Information ............................................................................. 18 
Table 3-12: Temperature Criterion Effluent Limits...................................................................... 19 
Table 3-13: Thermal Plume Effluent Limit .................................................................................. 21 
Table 3-14: Proposed E. coli Limits ............................................................................................. 22 
Table 3-15: Ammonia Analysis Information - Summer ............................................................... 23 
Table 3-16: Ammonia Analysis Information - Winter ................................................................. 24 
 
 

List of Figures 
Figure 2-1: Rogue River WWTP Location and Outfall .................................................................. 6 
Figure 2-2: Rogue River WWTP Schematic .................................................................................. 7 
 
 



 

v06/03/2021 p. 4 of 31 

NPDES Permit Renewal Fact Sheet 
City of Rogue River 

 

1. Introduction 
As required by Oregon Administrative Rule 340-045-0035, this fact sheet describes the basis and 
methodology used in developing the permit. The permit is divided into several sections: 
 

Schedule A – Waste discharge limitations 
Schedule B – Minimum monitoring and report requirements 
Schedule C – Compliance conditions and schedules 
Schedule D – Special conditions 
Schedule E – Pretreatment conditions 
Schedule F – General conditions 

 
A summary of the major changes to the permit are listed below: 

• Recycle Water Reuse has been added to the permit with conditions that operations can 
only commence once a Recycle Water Reuse Plan has been approved by DEQ. 

• The thermal load limit in Schedule A will change from 29 million BTU/day (converted to 
7.0 million kcals/day) to a combination of static limits varying from 11 to 20 million 
kcal/day and flow-based limits from April to October.  

• The permittee will be required to perform a mixing zone study for the next permit 
renewal. This is stated in Schedule D of the permit. 

• UV dose and UV transmittance will be added as a continuous monitoring requirement in 
Schedule B. 

• Alkalinity, dissolved oxygen, Oil and Grease, total dissolved solids will be included in 
the effluent monitoring requirements. 

2. Facility Description 
2.1 Wastewater Facility 
The Rogue River sewage treatment facility serves the City of Rogue River with a population of 
about 2,418 and discharges into the Rogue River. The facility is located at 5680 Foothill 
Boulevard, Rogue River, OR, 97537. 
 
The treatment plant’s design maximum dry weather design flow is 0.48 million gallons per day 
(MGD) and the wet weather design flow is 0.63 MGD. The last major upgrade to the system was 
completed in 1997.  
  



 

v06/03/2021 p. 5 of 31 

The treatment plant’s operation includes twin Sequencing Batch Reactor (SBR) units. Raw 
sewage is pumped from an influent pump station up to the headworks at the facility. The pump 
station has three submersible screw-centrifugal, single speed pumps that are rated at 1.2 MGD. 
The headworks consists of a mechanical bar screen and gravity grit removal. An ultrasonic level 
sensor measures the influent flow. Each treatment unit has a capacity of 0.25 million gallons. 
Each tank continuously receives flow from the flow splitter at the headworks. Sludge is pumped 
by fixed rate pumps to the digesters (124,540 gallons each). Effluent from the SBR is decanted 
through an automatic variable level decant system. Discharged effluent then flows to the 
equalization basins and is sent to the UV disinfection system. After UV disinfection, the effluent 
flows into the Rogue River at river mile 110. The Outfall 001 location is about 20 feet from 
shore and at least 1 foot in depth. 
 
The facility operation is permitted to include Class B biosolid land application to farmland in 
Jackson County in the summer. The Biosolids Management Plan provides additional details. 
Biosolids are handled in a two-stage process. The first stage is a pair of aerobic digesters.  Each 
SBR currently feeds to its own digester, and therefore the two digesters are not operated in 
series. The digesters are periodically allowed to settle, and the supernatant decanted back to the 
process to increase the solids content under aeration. Digested solids are periodically removed 
from the digesters and sent to a lined lagoon for further treatment. Solids are removed from the 
lagoon using a bottom drainpipe. Polymer is added to the solids stream, and then allowed to 
settle in a tank, followed by a Parkson unit for de-watering and then transferred to the solar barn. 
Supernatant is then returned to the headworks of the plant. A biosolid management plan (BMP) 
was last approved on Oct. 12, 2000. The facility does not accept hauled waste. 
 
This renewal permit includes allowance for recycle water reuse contingent on the DEQ approval 
of a Recycle Water Reuse Plan. There is notation in the permit that Recycle Water Reuse may 
only occur after the Recycle Water Reuse Plan has gone through DEQ Public Notice. 
 



 

v06/03/2021 p. 6 of 31 

Figure 2-1: Rogue River WWTP Location and Outfall 

 
 
 



 

v06/03/2021 p. 7 of 31 

Figure 2-2: Rogue River WWTP Schematic 

 
 

Table 2-1: List of Outfalls 

Outfall Number Type of Waste Lat/Long Design Flow1 

(mgd) 
Existing Flow2 

(mgd) 

001 Treated Wastewater 42.4313, 
-123.1836 0.48 0.46 

002 Recycle Water Reuse - - - 
003 Biosolids -  - 

1. Design Flow = design average dry weather flow 
2. Existing Flow = existing average monthly dry weather flow 

2.2 Compliance History 
A Warning Letter with Opportunity to Correct was issued on August 16, 2006 for exceeding 
CBOD5 mass load limits. Another Warning Letter was issued on May 2, 2007 for failure to 
monitor for ammonia. A third Warning Letter was issued on June 30, 2009 for several 
exceedances of CBOD5 mass load limits. The most recent Warning Letter was issued on Feb. 28, 
2017 for an exceedance of bacteria limits and TSS mass load limits. The most recent compliance 
inspection was conducted on August 3, 2021 and no violations were noted.  



 

v06/03/2021 p. 8 of 31 

2.3 Stormwater 
Stormwater is not addressed in this permit. General NPDES permits for stormwater are not 
required for facilities with a design flow of less than 1 MGD. 

2.4 Industrial Pretreatment 
The permittee does not have a DEQ-approved industrial pretreatment program. Based on current 
information, no industrial pretreatment program is needed. Schedule D of the proposed permit 
requires the permittee to perform an industrial user survey. 

2.5 Wastewater Classification 
OAR 340-049 requires all permitted municipal wastewater collection and treatment facilities 
receive a classification based on the size and complexity of the systems. DEQ evaluated the 
classifications for the treatment and collection system, which are publicly available at: 
https://www.deq.state.or.us/wq/opcert/Docs/OpcertReport.pdf.  

3. Schedule A: Effluent Limit Development 
Effluent limits serve as the primary mechanism in NPDES permits for controlling discharges of 
pollutants to receiving waters. Effluent limitations can be based on either the technology 
available to control the pollutants or limits that are protecting the water quality standards for the 
receiving water. DEQ refers to these two types of permit limits as technology-based effluent 
limitations (TBELs) and water quality-based effluent limits (WQBELs) respectively. When a 
TBEL is not restrictive enough to protect the receiving stream, DEQ must include a WQBEL in 
the permit. 

3.1 Existing Effluent Limits 
The table below show the limits contained in the existing permit. 
 
Table 3-1: Existing Effluent Limits 

Parameter Units Average 
Monthly 

Average 
Weekly 

Daily 
Maximum 

CBOD5 (May 16 to Nov 15) 
(See note a.) 

mg/L 10 15  
lb/day 32 51 70 

% removal 85 - - 

TSS (May 16 to Nov 15) 
mg/L 10 15  
lb/day 32 51 70 

% removal 85 - - 

BOD5 

(November 16 to May 15)  

mg/L 30 45  
lb/day 110 160 210 

% removal 85 - - 

https://www.deq.state.or.us/wq/opcert/Docs/OpcertReport.pdf


 

v06/03/2021 p. 9 of 31 

Parameter Units Average 
Monthly 

Average 
Weekly 

Daily 
Maximum 

TSS (November 16 to May 15) 
mg/L 30 45  
lb/day 110 160 210 

% removal 85 - - 

pH (Year-round) SU Instantaneous limit between a daily minimum 
of 6.0 and a daily maximum of 9.0 

E. coli (Year-round) #/100 mL Must not exceed a monthly geometric mean of 
126, no single sample may exceed 406 

Excess Thermal Load Limit 
(ETLL) (Year-round) 

million BTU 
(MBTU/day) 

7-day average shall not exceed 29 million 
BTU per day 

Note:  
a. The CBOD5 concentration limits are considered equivalent to the minimum design criteria for 

BOD5 specified in OAR 340-041.  

3.2 Technology-Based Effluent Limit Development 
40 CFR 122.44(a)(1) requires publicly owned treatment works (POTW) to meet technology-
based effluent limits, for five-day biochemical oxygen demand (BOD5), total suspended solids 
(TSS) and pH (i.e., federal secondary treatment standards). Substitution of 5-day carbonaceous 
oxygen demand (CBOD5) for BOD5 is allowed. The numeric standards for these pollutants are 
contained in 40 CFR 133.102. In addition, DEQ has developed minimum design criteria for 
BOD5 and TSS that apply to specific watershed basins in Oregon. These are listed in the basin-
specific criteria sections under OAR 340-041-0101 to 0350. During the summer low flow 
months as defined by OAR, these design criteria are more stringent than the federal secondary 
treatment standards. The basin-specific criteria are not effluent limits but are implemented as 
design criteria for new or expanded wastewater treatment plants. The table below shows a 
comparison of the federal secondary treatment standards and the basin-specific design criteria for 
the Rogue basin.  
 
Table 3-2: Comparison of TBELs for Federal Secondary Treatment Standards and 